Hay 1

9:

10:
: 30

— —
S

12:

W WO

10:
10:

1
12:
12

30

00

+15
:30

15

130

00

115

a ..

1

CR I

a
a.h.

o Brw Ry e]

o

o~

jat]

noon
p.im.

- T3 T

a0
I

RN

SEMINAR Qit PHOSPUIORUS
’ MAY 1-2, 19568
WALDORF ROOT -~ COH”” i

H1
CHICACD, TLLIROIS

Helcome & Introductory R(wd}rs
Enforcerant Conference Recornzindations

Seminar Objectives

-1st TECHIICAL
Modevotor -~ Dr.

Forms in Measurenent of Phosphoru

Present & Projected Pno<p~Uru Rewo
in Conve anOHOT Treztrant

Breelk Perioa

Ptiosnhovus Roioval
te Pripary - Sccon

Lunch

~

2
-
L

dery Processes

Zna TECHICILL
Moderator - F. M.

Phostiorus Reoval by Tertiavy
vith Linﬂ & Aluni
¢ Lirz Sludges

Moderator - A.
Flternative lethod
[...]
sT1sayjuds jo

swa31s84s
23pni8 ajeaedas a3ayl

1013U0D S§3d0014 %206-SL pE93SUl UOIIBPIXO 23e3s uvollEdFITIIFUSP
£31p1qIn] 3437118 s1uedioc deayy 03 P33 1oueyiay

uadoalyu jo
a8pnis Supiing Iydyy %02 y3noiyy paaiq oN 98®38 UOTIBOTITIITUIP
UOTIBPIXO JO peIISUl STSayjuig ojuedio jo @21nog 03 paj ssoanlHy

sJotuedao
£311p1qan3 pue .m:z ‘(spIios) NIL %209-0S Jo 8o2anos ‘moi3 a8e3s UOTIBOTJFIITUIP
211ne1pAl 20npay 03 23pnis Aiewyag
£11p1qan3 pue fuy %09-0G 190ys aoyy oidurg 93e3s uor3IedTFTIITUIp
sotuedio jo 9d21nog 03 Juanjjyya Axevwyag

"UOTIEIT] (1J[UDp 30103 © u9g0131u jo
03 21ur3dio ou ‘aarlopur 23pnis %0€-01 y3noxyy pasiq ou Juonyjyye porITAITU
*9wT) U0TJULIIP Anoy XI§ ‘3100ys moyJ o1durg snid adpnis QutdItayiy
£11p1qan3 pue *Syy ‘(sp110os) NAL %06-0S 23pn{s 3AYIOY .. a3dpnls a3w1 Y3y
sojuedio paqiog snid juaniyia poIITAIIN

so3ejueApesI(q N P2ZIPIX0 uoseay owayag
Jo [eaoway UoYIBRIFITXITUA(Q
Jud2aag
I 379Vl

e






.

*
ALTERNATIVE METHODS OF PHOSPHORUS REMOVAL

Jesse M. Cohen

Introduction

1. At the present time, reagents based on iron, aluminum or lime
are the chemicals of choice for removal of phosphates from wastewater.

2. Eventually, a variety of reagents and methods will be available
to provide a wide choice of design and performance for removal of phosphates.

3. None of the methods discussed here are now ready for practical
application.

Activated Alumina

1. Activated alumina is a synthetic material consisting largely of
aluminum oxide and available in a variety of forms ranging from powders to
granules.

2, The unique properties are its high specific surface area,
200-2400 m2/gram, and its ability to selectively sorb phosphates. Moreover,
when cperated in a column mode, alumina can be loaded and regenerated for
a great number of cycles with only 5-8% loss of alumina per cycle.

3. Virtually complete, > 99%, removal of phosphates is obtained. A
feed phosphate concentration of 25 mg/l showed no detectable phosphate in
the product until more than 1000 bed volumes have passed,

4. Cepacity tc remove polyphosphates is better than for orthophosphate.

5. As a possible polishing process, better than 99% removal can be
obtained from a 1 mg/l solution while producing 20,000 bed volumes of product.

6. Special advantages are: No dissolved solids are added to product,
no pH changes occur, feedwater composition and quality have little effect
on removal efficiency, residual phosphates are very low, = 0.05 mg/l of
phosphate.

7. Chemical costs are estimated as 3.9 cents/1000 gals for a feed
concentration of 14 mg/l of phosphate.

*Talk delivered to Workshop on Phosphorus Removal, Chicago, Illinois,
May 1 & 2, 1968.



Lanthanum

1. Based on solubility of its phosphate salt, lanthanum must be
considered as a possible precipitant. :

2. Theoretical solubilities are not obtained with iron or aluminum
because cf competing hydrolysis reactions which reduce the metal ions
available for phosphate precipitation.

3. Studies have shown that lanthanum is only slightly hydrolyzed
and shows less tendency to form soluble complexes with phosphate.

4. Desk top considerations predict that lanthanum can be recovered
by treatment with alkali and then reused.

5. A recent price quotation of 60¢ per pound of lanthanum in a
lanthanum-rich mixture of rare earths (down from $3.00/1b) is encouraging.

Ion Exchange

1. 1on exchange materials, both natural and synthetic have potential
for phosphats removal.

2. An important group of naturally occurring ion-exchange materials
are the zeolites and clay minerals.

3. Anion exchange capacities of clays are too small to be economically
useful, but chemical modifications can produce increased capacities.

4. Process based on chemically modified clay minerals can become
economically attractive. C(Clays are abundantly available and cheap -
just cents per pound.

5. Synthetic ion-exchange materials have adequate anion excharge
capacities but poor selectivity.

6. Since resins exchange both sulfate and phosphate about equally
well, capacity must be shared with these anions. The problem is that
wastewater contains 2-5 times as much sulfate as phosphate,

7. A synthetic ion-exchange resin with high selectivity for phosphate
anion is needed.



Soil Systems

1. Soil systems, as treatment devices rather than as means of dis-
posal, are potentially cheap methods of removing phosphates.

2. Soil treatment mechanisms include biological oxidation, adsorption,
chemical oxidation, chemical precipitation, ion exchange and plant
assimilation.

3. Potential of go0il to remove phosphate is enormous. During 6 years
of field study, 1.6 tons of phosphorus was fixed in the upper 6 inches of
an acre of soil. Phosphate capacities of some soils range from 11.2 to
40 tons to as high as 205 tons of phosphorus per acre half-foot. Operating
a soil system at 1 gal/d/sq ft, phosphorus capacity would not be exhausted
for upwards of a century,

4. Phosphate fixation in soil can be attributed to many factors such
as anion exchange, adsorption, chemical precipitation and plant assimilation.

Reverse 0Osmosis

1. Reverse osmosis is a process which uses pressure and semipermeable
membranes to force water to be tramsported through the membrane leaving
salts and other molecules behind,

2, This process is being developed principally as 2 device to remove
contaminants in general. .

3. Membranes show selectivity for ions proportional to valence; hence,
mueltivalent phosphare and sulfats are more completely removed than chloride.

4. 1If reverse osmosis can be developed to an economically useful
process for partial demineralization, it is useful to know that phosphate
will be almost completzly removed,

Up-flow Clarification

1. Sludge-blanket or up-flow clarification offers an alternative
device to horizontal-flow flocculators and sedimentation basins.

2. Principal advantages are: reduced capital costs, reduced land
requirements, reduced detention time, multi-functional processes in a
single unit.



4.

3. Ability to remove pollutants such as phosphates, suspended solids,
color and organic solids, is equal to or greater than horizontal equipment.
Intimate contact with sludge blanket enhances chemical and physical reactions.

4, Preliminary laboratory results show 80-977% removal of phosphates
with blanket depths of 4-8 feet using alum, ferric sulfate or lime.

5. Rates of 10-15 gal/hr/sq ft which provide detention times of

about 1 hour may be used.

Concluding Remarks

1. Alternative methods for removal of phosphate are being considered.

2. None of these alternatives are now ready for application.

3. Research will almost certainly make some of these alternatives
useful for application in specialized instances.



COST OF REMOVING PHOSPHORUS FROM WASTEWATER

‘ L E ) By Robert Smith
: Seminar on Phosphcrus Removal

Chicago, I1linois - May 1 & 2, 1968

1-6

It has been shown that phosphorus can be effectively removed from wastewater
by adding chemicals such as lime, alum, ferric sulfate, or sodium aluminate at
various points within the conventional wastewater treatment plant or in a sepa-
rate coagulation and sedimentation step downstream of the conventional plant.
The two principal cost items associated with phosphorus removal are the cost of
chemicals and the cost of disposal of the waste sludge produced.

Reasonably reliable information is available for estimating the cost of phosphorus
removal at a specific site when the characteristics of the wastewater, the cost of
delivered chemicals, and the requirements for sludge disposal are known. Cost
estimates for hypothetical plants are also useful to indicate, roughly, limits of
total cost that might be encountered as a result of instelling and operating pro-
cesses for phosphorus removal. Estimated costs for specific items associated with
phosphorus removal together with some guarded estimates for hypothetical plants
are given below.

ADDITION OF ALUM OR SODIUM ALUMINATE TO THE AERATOR

Barth and E'ttingerl have shown that the concentration of phosphorus in the effluent
bLream from the activated sludge process can be reduced from 10 mg/l to about 0.5
/1 by adding one part of aluminum to the aerator influent stream for each part
of phosphorus present in the aerator influent stream. The aluminum can be added to

the aerator in the form of aluminum sulfate (alum) ar sodium aluminate both of
whiceh are available in liquid or dry form. In the range .of plants between 1 mgd
and 100 mgd the cost of purchasing the necessary feeding equipment and storage tanks
emounts to only 0.01 - 0,10 cents per 1000 gallons of water treated. Operating

and maintenance cost has not been estimated. The cost of chemicals delivered to

a 100 mgd plant in Columbus, Ohio has been estimated to range between 2.0 and 2.5
cents/1000 gallons for alum and 3.0 - 3.5 cemts/1000 gallons for aluminate. Barth
and Ettingerl have elso shown that the phosphorus removed with the waste activated
sludge 1s retained by the sludge even after the sludge has been subjected to anser-
obic decomposition for periods far in excess to the normal detention times. Thus,
no gbnormal amount of phosphorus will be returned to the activated sludge process
with the digester supernatant. Barth and Ettingerl found that the addition of
aluminum to the aerator has & beneficial effect on the settling characteristics of
the sludge but no marked improvement of the performance of the activated sludge
rrocess in removing organics was noted.

SEPARATE LIME CLARIFICATION PROCESS

Coagulation and sedimentation following lime addition in a separate process down-

stream of the activated sludge vrocess 1s somewhat more expensive than adding

chemicals to the aerator. The lime clarificaetion process, however, removes a

significant portion of the remaining suspended solids and BOD along with the phos-
orus. Another advantage of the lime clarification process 1s that ammonia



-2 -

?ripping , which requires raising the pH of the water, can be used downstream
f the process 10 remove ammonia from the water,

A high-density solids-contact process similar to the Infilco Densator* is believed
to be the most economical lime clarification process. Waste lime sludge from

the Densator has a density of about 300 grams/liter. A separate sludge thickening
step is, therefore, not required.

The installed cost of Densators and related equipment was supplied7 by Infilco/GATX
for plants in the range of 250-450 mgd and for the range of 0.07 - 0.50 mgd. These
cost estimates which are based on using an overflow rate of 2000 gpd/sq. ft. are
shown in Figure 1. .

Land required for a Densator installation is about 40 acres for the 450 mgd size.
Taking the cost of land to be $5000 per acre this represemts about one temth of
a cent per 1000 gallons of water treated.

Debt Service charges (4-1/2% - 25 yr.) expressed as cents per 1000 gallons of
water treated are shown in Table I.

The cost of opersting and maintenance labor was also estimated by Infilco personnel
as sbout $260 per year per mgd of flow at the 450 mgd size. This is based on four
men on each of three shifts at a cost of $9800 per man-year. This estimate for
operating and maintenance cost was extrapolated to smaller sized plants by means

of a log-log plot having a slope of (~1/3). At the very small plamt sizes the cost
‘imated in this way might be low.

The cost of operation and maintenance for the Densator installation expressed in
cents per 1000 gallons of water treated is shown in Table I. :

The lime dose required will depend on the alkalinity of the water and the target
PH to be achieved or the fraction of phosphorus to be removed. Since no specific
site 1s being considered a target pH of 11.0 and a lime dose of 227 mg/l of quick-
lime (Ca0) or 300 mg/1 of hydrated lime will be used for estimating lime cost.

The cost of purchasing lime in the Chicago, Ill.area is about $18.50 per ton when
delivered in lots of SO tons or more. The amount of quicklime required by the
rrocess 1is about one ton per day per wgd. The cost of pwrchasing lime, therefore,
amounts to about 1.75 cents per 1000 gallons of water treated. Infilco also recom-
mends the use of 50 mg/l of ferrous sulfate to help coagulate and settle the fines.
The cost of ferrous sulfate delivered is about $41.75 per ton or about 0.87 cents
per 1000 gallons of water treated.

Disposal of the waste lime sludge presents a problem which is greatly affected by
the disposal means availsble, the cost of recalcination, and the amount of waste
lime sludge produced. For example, if the plant is small and disposal sites are
close and available the most economical method for disposal might be trucking to
a landfill.

* Mention of proprietary equipment does not constitute endorsement by FWPCA.



-3 -

On the other hahd, when the amoumt of sludge produced is large end the disposal
sites are at a great distance,recalcination and reuse of the lime is likely to
be the most economical solution.

In Cincinnati the cost of hauling sludge by truck was found to be 32 cents per
ton-mile for a one mile one-way trip and 5 cents per ton-mile or less for one-
way trips of more than 24 miles. For a 25 mile one-way trip the cost of sludge
disposal is about 0.67 cents per 1000 gallons of water treated. Barging to sea
from the Washington, D.C, area was found to cost 1.6 cents per ton-mile for a
4SO mile one-way trip. This represenis sbout 1.9 cents per 1000 gallons of
water treated. A pipeline cost study“ was made by Rand Development Corp. based
on a pipe 160 miles long. If the waste sludge pumped through the ripeline 1s
assumed to have a density of 35 grams/liter the cost of sludge disposal would
be about 2.1 cents per ton-mile. Crowd reported a disposal to landfill cost

in Gainesville, Flordia of $23 per ton of feed lime.

Ancther factor in computing the advantage of recalcination and reuse of lime is
the hardness of the water treated and the target pH used., For example, Crowd
reported that 1.2k 1b. of quicklime had been recovered by recalcination for each
pound of quicklime used in the process. When the concentration of caleium in
the feedwater is low (soft water) the recovery by recalcination might be only
T70% of the lime used in the process.

As the pH of the water is raised above about 10.0 increasing amounts of calcium
escape in the effluent. Thils is shown for a specific case in Figure 2. Recovery
of lime by recalcination is thus hampered.

Estimates for the cost of recalcining waste sludge from water treating plants
range from $12 per ton for a 150 ton/day plent to $34 per ton for a 6 ton/day
plant. The total cost of recalcination can be estimated roughly from the follow-
ing relationship.

Potal Cost of Recalcination, $/ton = $62/(tons/day)'32

As mentioned previously, when the design guidelines are known it is possible to
meke a fairly accurate preliminary cost estimate for the lime clarification pro-
cess., For hypothetical plants the most reasonable approach is to assume that
lime can be produced by an on-site recalcination plant at about the same cost ag
the cost of purchased lime. If makeup lime is required to prevent excessive
build up of phosphorus and other conmtaminants the cost is thus unaffected. Under
this assumption we can then say that the net saving accomplished by recalcining
the waste lime sludge is equal to the cost of disposal by transpertation to a
landfill.

Total estimated cost for the lime clarification process in cents per 1000 gallons
of water treated are shown in Table I and Figure 3.



1.

2.

3.

7.

REFERENCES

Barth, E.F. and Ettinger, M,B., "Mineral Controlled Phosphorus Removal in
the Activated Sludge Process,” Journal Water Pollution Comtrol Federationm,
Vol. 39, pp. 1362-1368, (1967).

Buzzell, J.C. and Sawyer, Clair N., "Removal of Algal Nutrients from Raw
Sewsge with Lime," presented at Missowri Water Pollution Comtrol Assoc.
Meeting, Jefferson City, Missouri, March 1,(1966).

Rudolfs, Willem, "Phosphates in Sewage and Sludge Treatment IT. Effect on
[...]
16~-1000 JTU Turbidity,
20 Color

5-10 JTU Turbidity
20 Color, Algae



Flow distribution analyses have been made in a 20 gpm plant as shown in
Figure 2, utilizing the salt tracer technique (6). A batch addition of a
solution containing 50 grams per liter of sodium chloride was dispersed
into a stabilized flow of untreated source water in the flocculator.

Conductivity analyses of samples collected at five minute intervals from
the influent and twelve vertical and lateral effluent settler locations
showed a variation in peak value of *10 micromhos on triplicate runs.
Comparing the variation in conductivity with the corresponding salt as
chloride concentration indicated sufficient linearity existed to allow
the data to be evaluated on the basis of conductivity.

Distribution of the inlet flow to the individual tubes can be considered
satisfactory based upon the minor variation experienced in peak effluent
conductivity and that the individual tube samplings were found to have
retention times &4 percent less than the theoretical sampling retention
period.

Analyses of the tube effluent composite sample with time indicated a mini-
mum of short circuiting existed in that the volumetric displacement effic-
iency was found to be 84 percent as compared with that of 63 percent listed
(6) for ideal basins. .



STEEPLY INCLINED TUBE SETTLERS

As discussed earlier, the solids which settle to the bottom of a tube

inclined at a steep angle (greater than 45°) will slide down the tube

bottom continuously. This enables sludge removal to be achieved with-
out draining or backflushing the tubes.

Although the benefits of this continual sludge removal phenomenon are
obvious, the effects of steeply inclining the tubes on the path of the
particles as they settle requires more detailed consideration. The

path traced by a particle settling in a tube is the resultant of two
vectors: V, the velocity of flow through the tube and vg, the settling
velocity of the particle. It can be seen in Figure 5 that if the settling
surfaces are inclined upward in the direction of flow, the settling path
of the particle is altered because the component of the settling velocity
which is parallel to the tube wall, vgh, is opposite in direction to the
velocity vector V. If V is greater than vg, the required length of the
settling surface decreases as the angle increases from zero up to about
25 to 30 degrees (at V=2.5 vg) and then increases, approaching infinity
as the angle of inclinitation is increased to 90 degrees. For V<vg the
tray length continues to decrease with increasing angle.

The research data on performance of steeply inclined tube settlers in
waste water treatment applications has been published (5). The follow-
ing sections of this paper present research and field data on water
treatment applications.

Laboratory Studies

During a continuation of the research studies earlier published (3), an
apparatus was designed to study the effects of tube inclination on
settling efficiency (See Figure 6). It was during the operation of this
equipment that the ''self-cleaning' phenomenon was first observed. Initial
tests were carried out with five individual tubes inclined at angles of
0, 5, 20, 45, and 90 degrees. The sludge settling to the bottom of the
tube inclined at 45° was observed to be continously moving downward and
eventually falling into the inlet plenum. Some of the data collected

on tube settling efficiency at the various angles of inclination are
summarized in Figure 7., It was noted that tube efficiency showed an
increase as the angle of inclination was increased to 35°-45° and then
began to decrease the angle of inclination was increased further. How-
ever, results comparable to those obtained at 5° inclination were achieved
at angles as steep as 60°. It appeared that as the angle of inclination
was increased to the point where the settled sludge began to move down
the tube bottom, that additional flocculation occurred as the heavier
floc settled and collided with the smaller, upward moving floc, contribu-
ting to the increased efficiency over that achieved at 5°. However, a
continuing increase in angle eventually results in the tube acting as an
upflow clarifier and the advantages of the shallow tube depth are lost,
resulting in a decrease in efficiency.

Following observation of this self-cleaning principle, the apparatus
shown in Figure 6 was modified to better define the effects of various
inclinations on sludge cleaning and on sedimentation efficiency. The






1038{NDD01J 3O PEIYR P2PPVx

i~
0t 0°'T vat 052 Z°0 S*8
01 0°'¢ SY 052 0 S8
G's €°C €1 ove Z'0 SL°9
G'8 G8'0 Sh 042 0 SL°9
S'8 8°0 92 062 0 0°¢
S°8 8°'0 9 092 Z°0 0°§
,09 IV QENITONI S3dnl
c'g 0°% 12 0S¢ Z°'0 0°6
89 G*0 9T 0€? G0 0%
89 GL°1 0L 052 Z°0 0%
€9 0°¢ LT 052 1°0 L€
£°9 0°'1 L€ 0S¢ 0 L€
o6 IV QANITONI SAdNL
Awuw\Emwv *IH/193BM ‘Ul “SSOTpEaH nr ar ¥I/3w asoq (esae pus jo NuW\Emwv
938y 193TTd 193TT4- ug-aduey) A31prqang £31prqang 914101323 12410¢ saqn] 8uyy3l9sg

*I3¥ I9T3I398 MBY I9AY
aqny ‘asAy

(saydul ¢°1 = as3vwelq aqn] ‘31934 7 - yidua] sqny)
§389], PToTJd AIBUTWITa1g UF ADUDTOTIIY I9T333S aqng

IT 419vL

‘Burpeo] OTINBIPAH






tubes were repositioned at angles of 35, 40, 45, and 60 degrees. A
slight decrease in efficiency (Figure 8) was noted as the angle of in-
clination apptroached 60°. However, the self-cleaning action was enhanced
as the angle was increased from 45° to 60°. To insure adequate sludge
removal from the tubes, an angle of inclination of 60° was used in the
subsequent tests of multi-tube units.

Field Evaluation - Pilot Plant Scale

A plant of the type shown in Figure 2 was modified for the first field
evaluations of the steeply inclined tubes. As shown in Figure 9, the
plant was evaluated with the tubes at a 5° inclination and at a 60° in-
clination. The tubes used were 2 feet in length and 1-1/2 inch in dia-
meter. Because the tube chamber was originally designed for 4 foot long
tubes inclined at 5°, a portion of it was blocked off by the plywood
diaphragm shown in Figure 9 for the tests with 2 foot tubes inclined at
5°. The tubes were installed so that the inlet and outlet conditions

and the total tube entrance area were the same with both the 5° and 60°
tubes. The same mixed-media (coal, sand, garnet) filter was used to
filter the tube effluent in both cases. The surface water being treated
was coagulated with alum and, as noted in Table II, polyelectrolyte was
added in some cases. The data shown in Table II show that the water
quality produced by the 60° tubes at 8.5 gpm per square foot was lower

in turbidity than that produced by the 5° tubes at 5.0 gpm per square
foot, with 0.2 mg/l polyelectrolyte used in both cases. The tube effluent
quality was compatible with the mixed-media filter in all cases and filter
runs to 8 feet of headloss were greater than 18 hours, in all cases. Data
collected during one run of the 60° tubes is shown in Figure 10. The effect
of polyelectrolyte on tube settler efficiency is clearly shown by the
sudden decrease in tube effluent turbidity following the beginning of
polyelectrolyte feed at 4.2 hours. The filter effluent turbidity remained
less than 0.1 JU throughout the run. The tube settler detention time
under the conditions shown in Figure 10 was 2.3 minutes.

Field Evaluation of Modular Tube Units - Pilot Plant Scale

Because of the very encouraging results obtained in the preliminary field
tests described above, work was begun on the design of a modular unit of
steeply inclined tubes which would minimize installation problems. Fol-
lowing preliminary evaluation of a great many potential designs, this develop-
ment work resulted in the tube module design shown in Figure II (patent
pending) in which the material of construction is normally PVC. Extruded
PVC channels are installed at a 60° inclination between thin sheets of PVC.
By inclining the tube passageways, rather than inclining the entire module,
the rectangular module can be readily mounted in either rectangular or
circular basins. By alternating the direction of inclination of each row
of the channels forming the tube passageways, the module becomes a self-
supporting beam which needs support only at its ends. Following the
development of this module, field tests of its efficiency as a sedimen-
tation device were begun. A tube cross-section of 2 inches by 2 inches

and a tube length of 24 inches was used in the following tests.



The apparatus (shown in Figure 12) was set up at the authors' laboratory.
The laboratory ground water supply was used. A mud slurry was mixed with
the incoming water to provide various levels of raw water turbidity. Alum
(40 mg/1l) was added as the primary coagulant with polyelectrolyte addi-
tions made in some tests. Tube loading of 4-6 gpm per square feet were
investigated (tube entrance area = 9 ft.2) with raw water turbidities of
50 and 250 JU. The data from these tests are summarized in Table III.

In some runs, as noted, the flocculator drive motor was turned off to
evaluate the tube efficiency without prior mechanical flocculation.

At the lower rate of 4 gpm per square foot, the addition of polyelectrolyte
did not markedly improve the effluent clarity. However, when the flow

rate was increased to 6 gpm per square foot, the higher settling veloci-
ties imparted by the polyelectrolyte were of significant bemnefit. When

the flocculator was operated, the turbidities were fairly constant through-
out the run. However, when the flocculator motor was not operated, it was
found that the effluent turbidity decreased with time as the solids concen-
tration beneath the tubes increased. This is not surprising since solids
contact in and beneath the tubes was the prime source of flocculation in
this case. Although it was found that the sludge blanket could be
established with the steeply inclined tube settler without subjecting

the incoming water to mechanical flocculation, flocculation hastened

the development of the blanket. After the sludge branket was well esta-
blished, the flocculator could be turned off with no noticeable effect

on the clarified effluent quality. This observation suggests that by
maintaining an upflow of newly coagulated water through a region of

high solids concentration, the external flocculation requirements can

be significantly reduced. This principle, of course, is recognized and
capitalized on by solids contact clarifier manufacturers.

These tests indicated the steeply inclined tube modules shown in Figure II
performed well as a sedimentation device and were capable of producing
settled water turbidities consistent with the capabilities of the mixed-
media filter under all the conditions shown in Table IIZI.

Field Evaluation - Plant Scale

The next logical step in the development of the steeply inclined tube
settling process was a plant scale application. Fortunately, the city
of Newport, Oregon, and their consulting engineer were faced with a water
treatment plant expansion at the time when the tube settling experiments
described above were being completed. The existing 1.5 MGD plant (Figure
13) consisted of a circular flocculator-clarifier followed by rapid sand
filters. The raw water characteristics are as follows: turbidity -
10 to 20 JU; color - 50 to 130 units; pH - 7.6; iron - 4.7 mg/l; tem-
perature - 66° F; alkalinity - 85 mg/l; and hardness - 17 mg/l. The
plant operator normally applies about 35 mg/l alum and several mg/l of
activated carbon to the raw water to produce an acceptable finished water
quality. Pilot tests were conducted using a plant of the type shown in
Figure 2. It was found that an alum dose of 30 mg/l polyelectrolyte
feed of 0.3 mg/l, and 1.5 mg/l chlorine would enable the tube settler -
mixed-media filter combination to produce a finished water quality of

.15 JU turbidity, 5 color units, and 0.1 mg/l iron. The tube settler
and mixed-media filter were both operated at 5 gpm per square foot
in these pilot tests.



TABLE I1I

Performance of Pilot Plant with Steeply Inclined Tube Modules

Average Average

Polyelectrolyte Raw Settled

Flow Rate Floc Time Dosage Turbidity Turbidity
gpm/ft2 Min. mg/1 Ju Ju
4 7 0 50 18
4 7% 0 92 20
4 7* 0.1 50 20
4 7% 0.2 54 13
6 4.5 0.1 53 27
6 4.5 0.2 52 21
‘ 6 4.5 0.2 231 27
6 4.5% 0.2 246 ) 54
6 4.5% 0 49 35
6 4.5 0 255 52

*Flocculator drive motor not operated



11

Based upon the pilot test results, modification of the full scale plant
was begun late in the fall of 1967 in order to increase the plant capacity
from 1.5 MGD to 3.0 MGD by installation of tube modules in the existing
clarifier and by conversion of the rapid sand filters to mixed-media

beds. As a first step, tube modules were to be installed in the existing
clarifier to evaluate their performance on a plant scale,

Because the available water supply to the clarifier was to be limited by

the existing 1.5 MGD raw water pump during the early tests, tubes were
installed in only a portion of the basin., Tube modules of the type

shown in Figure II were used. The tubes were installed over 1/6 of the
clarifier surface as shown in Figure 15. Tube modules were also used

as support beams for the upper modules, see Figures 15 and 16, so that

none of the clarifier surface was lost due to a support structure. These
radial support beams were attached by PVC pipe to support brackets on

the inlet well on one end and the effluent weir at the other end. The
supporting brackets, pipe, and modules are pictured in Figure 17 while the
installation of a support module is shown in Figure 18. Once the support
beams were in place, the remaining tube settler modules were placed in
position. The portion of the basin in which tubes were installed (pictured
in Figure 19) was isolated from the remaining part of the clarifier by a
plastic barrier attached radially to the clarifier on each side of the tube
section. Flow through the tube section was regulated by closing off portions
of the effluent weir in the rest of the basin by a galvanized sheet steel
plate clamped to the weir plate. Preliminary tests quickly led to closing off
this entire weir area and passing the entire plant flow through only the

210 square feet of the basin covered with tubes. Althouch the nominal

plant flow was 1.5 MGD, flow measurement during the test period indicated

the raw water pump was actually delivering only 910 gpm. Thus, the hyvdraulic
loading on the tube area was 4.3 gpm per square foot. )

Flow distribution analyses and effluent quality determinations were made.
Because only the existing peripheral effluent weir was used, less-than-
perfect flow distribtuion was anticipated. Although radial collection
weirs would greatly aid in flow distribution, it was desired to first
evaluate the performance using only the existing weir. ’

The rise rate of hydrochloric acid injected into each tube module at
several points was used to determine the velocity in each module. For

the purposes of identification, the modules were labeled "A," "B," "C,"
and '"D" as shown in Figure 15. The resulting flow distribution data

are shown in Figure 20. As was expected, the outer modules nearest the
effluent weir were receiving the bulk of the flow and were operating

at 6.6 gpm per square foot as compared to the average of 4.3 gpm per
square foot based upon the entire surface area covered by tubes. Even
with this flow distribution, the tubes were performing as efficient
sedimentation devices. As shown in Figure 20, the tube effluent tur-
bidity increased only slightly as the flow rate increased from 2 gpm

per square foot in module D to 6.6 gpm per square foot in module A,

The tube effluent contained no settleable solids while samples collected
earlier from the existing clarifier indicated that its effluent frequently
contained 0.2 -~ 1.0 ml/1 settleable solids and an average turbidity of

5.1 JU. The fact that the tube modules operating at 4.3 gpm per square
foot (average) were producing better effluent than the clarifier previously
[...]
effluents occasionally do, a conventional sand filter will blind at the
surface in a very short time, even at low filtration rates. The reasons
for this are apparent from an examination of Figure 1 which is a cross-section
of the typical single media filter, such as a sand filter, During filter
backwashing, the sand grades hydraulically with the finest particles rising
to the top of the bed. As a result, most of the material removed by the filter
is removed at or very near the surface of the bed. Materials passing the
top few inches of the bed quite likely will pass completely through the
filter. Only a small part of the total voids in the bed are used to store
particulates and headloss increases very rapidly. When the secondary effluent
contains relatively high solids concentrations, a sand filter will blind
at the surface in only a few minutes.

One approach to increasing the effective filter depth is the use of a dual
media bed using a discrete layer of coarse coal above a layer of fine sand,
as shown in Figure 2. The work area is extended, although it still does not
include the full depth of the bed, as there is some fine to coarse strati-
fication within each of the layers, as shown by the graph depicting grain
size, Effective size of the sand in a typical dual media filter is 0.4-

0.5 mm.

It is apparent that an ideal filter would be the inverse of a sand filter;
that is, it would have the coarsest material on top and the finest on the
’ bottom, as illustrated by Figure 3. As shown on the right side of the

neplune 0
%A:A:g \./v\_/\/\../; KT- 7 21
5?%37;’ l[.()(‘ Pace 1 of 19

WP, e i



Figm‘:e 1 *’Q‘ f %
e A ASESES
Such as Conventional ¢ 4

Rapid Sand Filter .‘

(O \

Grain size

Figure 2
Cross—-Section Through

Dual-Media Bed
Coarse Coal Above
Fine Sand

Graln size

Figure 3
Cross—Section Through
Ideal Filter
Uniformly Graded From
Coarse to Fine
From Top to Bottom

HED S A
Leguaide OSSR
LIRS B Ot ]
- _,:_‘;;:S(‘Fﬁ;(;- P = Ty

u,:-; SRS 0T LT
5 058?}/&. RIS L ST ¢

*2STan -
R e T
"'::%‘,\

Y

G Ny
AEPRZETTEUSIEL,







.

figure, the grain and pore sizes would be uniformly graded from coarse

to fine, from top to bottom. The author's company has developed a unique
method constructing a filter so that it closely approaches this ideal con-
figuration, In this "mixed-media" filter, three or more materials of dif-
fering specific gravities are allowed to intermix, and no attempt is made
to maintain separate or discrete layers of the different materials. The
three materials normally used are coal, sand, and garnet. Garnet has a
specific gravity of over 4 as compared to 2.6 for sand and 1.6 for coal.
The garnet, sand, and coal particles are sized so that some intermixing

of these materials occurs and no discrete interface exists between the
various materials. Of course, the differerences in specific gravity result
in the coarse, lighter coal occupying most of the upper portion of the
filter with the sand occupying most of the intermediate space between the
coal and bottom layer of very heavy garnet. The resulting filter has a
particle size gradation which decreases from about 1 mm at the top to about
0.15 mm at the bottom., The entire filter depth is utilized for floc removal
and storage., The very fine garnet used in the bottom layer of the filter
forces the effluent to pass through a much finer barrier than would be
provided by the coarser sand found in a coal-sand filter. The coarse upper
layer of the mixed-media filter greatly reduces its sensitivity to surface
blinding. Filter depths of 24-~30 inches, filter flow rates of 5-10 gallons
per minute per square foot, and backwash rates of 15-20 gallons per minute
per square foot are normally used in secondary effluent filtration. Several
systems in which mixed-media filtration has been used for clarification

of secondary effluent are described in the next few paragraphs.

PLAIN FILTRATION

As shown in Figure 4, a very simple system for further clarification of
effluents is plain filtration., No chemical coagulation of the secondary
effluent is provided before it is passed through a mixed-media filter., The
efficiency of plain filtration is primarily dependent upon the degree of
biologic flocculation achieved in the secondary process. For example,

the biologic flocculation achieved in a trickling filter is relatively

poor and only 30-50 percent of the suspended solids found in a trickling
filter plant effluent will be remcved by plain filtration. Conventional
activated sludge systems achieve a stronger biologic floc with the result
that 65-75 percent of the suspended solids in the secondary effluent can
be removed by plain filtration. The longer aeration periods used in
extended aeration plants achieve even a higher degree of biologic floccula~-
tion, which enables more than 90 percent of the effluent suspended solids
to be removed by plain filtration. In an activated sludge system, our
research has shown that the efficiency of plain filtration is directly
proportional to the aeration time and inversely proportional to the

load factor (ratio of the amount of organic material added per day to the
amount of suspended solids present in the aeration chamber). Variation

of mixed liquor suspended solids in the normal operating range of 1,500-
5,000 milligrams per liter do not significantly effect the filterability
of the effluent at a given aeration time and load factor. With a load
factor of 0,15 and an aeration time of 12 hours, more than 90 percent of
the suspended solids in an acrivated sludge plant effluent have been removed
by plain mixed-media filtration at rates of 5-10 gallons per minute per
square foot.






. 4

TS UNNNANN
NNANAYN
MED'A\\\\\\\

NNN NN

SECONDARY
TREATMENT

~
N
N

-

Figure 4

PLAIN FILTRATIO}

COAGULANT AND
POLYELECTROLYTE

-
r—-—

ATTANEINANINIINANIAY
DRRNNNANNANAN

i
: NIMIXED MEDIALR

RN N

N AR

WL RTER AN

AWM

QaEannNnn

SECONDARY WRIIIITINNNRRY

NN

MENT WANNNNNNN
TREAT! AANANAANRNARNNNNNNNN
Sadinanan

-

Figure 5

COAGULATION AND DIRECT FILTRATION

= MECALCINED LTE WETUMSED
MOCEIS FOA RCUNM

To

-

MAKEUP L /;— e‘:.’“‘"‘;:_“
POLTELECTROLYTE
_. w:‘gg::.- RAMD now HITL
A -y -r sasm
LUmE oS l

COAGULATION, SETTLING, AND FILTRATION

Figure 6







The anticipated effluent quality and the related cost of plain mixed-media
filtration when applied to activated sludge effluent is shown in Table I.
Table I also includes the anticipated effluent quality from tertiary systems
providing higher degrees of treatment in a plant of this size and based upon
a comparison, secondary treatment in a plant of this size and based upon

the same assumptions, would be $80~$100 per million gallons. Of course,
plain filtration alone removes only particulate matter and related BOD and
has no significant effect on soluble organic materials or objectionable
dissolved inorganic material such as phosphates. Dissolved organics may

be reduced greatly by passage of the filter effluent through a column of
granular activated carbon, as shown in Table I. The cost of activated
carbon treatment is based on the assumption that the carbon is regenerated
and reused which is essential to carbon treatment being economically feasible (1).

COAGULATION AND DIRECT FILTRATION

In order to provide an even further clarification of the secondary effluent
and to provide reductions in the phosphate concentration, coagulation of

the secondary effluent can be employed. With mixed-media filtratiom, it

is possible to apply the coagulated secondary effluent directly to the
filters. By using two filters in series as shown in Figure 5, it is possible
to apply even the very high coagulant dosage required for phosphate removal
directly to the filters. The process shown in Figure 5 is the original
tertiary system used at the Scuth Tahoe Water Reclamation Plant which has
been described in detail elsewhere (1). 1In this case, the first filter
consisted entirely of coarse coal while the second filter employed coal,
sand, and garnet to provide coarse to fine gradation. The filter effluent is
very low in suspended solids, BOD, turbidity, and phosphates, as shown

in Table I, However, the filter effluent still contains soluble COD and
color. Again, these soluble organics can be removed by passage of the

filter effluent through columns of granular activated carbon.

If the secondary effluent quality is subject to wide fluctuations, the
reliability of the tertiary system will suffer when direct filtration is
employed. Even the mixed-media filters cannot tolerate suspended solids
concentrations of several hundred mg/l which may occur during a severe

upset of the secondary plant. To increase the reliability of the system

under these conditions, the use of supplemental settling between the secondary
system and the tertiary system is desirable.

COAGULATION FOLLOWED BY SETTLING AND FILTRATION

A schematic diagram of the process now being used at the South Lake Tahoe
plant, which has recently been expanded from 2-1/2 MGD to 7-1/2 MGD, is shown
in Figure 6., The secondary effluent is chemically coagulated, flocculated,
and then passed through a settling basin, prior to filtration and carbon
treatment. Thus, if the secondary system should upset severely, most of

the biological solids will be trapped in the intermediate settling basin

and will not adversely effect the tertiary system. The coagulant shown

in Figure 6 is lime rather than alum which was used in the original Tahoe






(A

0€-01

qe-GT

GE-GT

Ge-61

Ge-qT

0%-0¢

(T/3u)N
TVIOL

*(unTe T/3uw Q0pz) Teaowdl djeydsoyd 1oy paarnbai sasop jJueTn8eod 10J aae umoys s3so) (Z)

*§380D 2dueuldjurew ‘uorjeiado ‘3saislut jusdiad 4y e saeak (7 I9A0 3sod JeITdEOD JO UOTIBZTIIOWE SIPNTOUT 3609 NHV

0°1T-T°0

0°'T-T°0

0°1-T°0

-1

0°T-T°0

0%-0¢

0%-0¢

(1/3uw)
704

G>

G>

0¢-0T

0€-01

0£-0T1

C>

08-09

¥0710D

0'T-1°0 ST-T
0°T-1°0 ST-T
0'T-1'0 09-0€
Z-1 0L~0%
0°T-1°0 09-0¢
£-€°0 GI-6
S-€°0 0L-0%
(1/3w) (1/3w)
ALIAIHAENL aon

T>
>
T>

£-T

IR

>

-1

(1/3uy
aod

SAIT0S JdAANILSAS

1>

T>

1>

6-T

>

£-1>

-1

(1/8w)

| @

ALITVAO TVIIdAL

3w/0LT$-0ST$ Surddraas
eyuoumry ¢ntyd
3w/GgeT$-GETS uoqaen

paieaTaioy snyd

8w/0z1$-00T$ uoflealTrd snyd

3u/08 $~09 $ uollejuol
-fpag snTd uorielndeo)

3w/00T$-08 § (7) UOTIBAITTd BIPON-POXFH
3o9aTq snyd uofjern8eon

3u/0g $ uoqie)
pe@ilearaoy snyd

3u/01 $ UOTIBIITT

BTPOW-POXTH pauteTd

INVId 9K 0T ¥0d
1S0D (1) TVIOL

ININTIAH AYVANODIS WO¥d ¥HAIVM TIWIVIODAY 40
SAIILIIVAO SNOTUVA ADNAOYd OL SASSID0Ed AYVIIMAL 40 IS0D

I d19VL

—g—



tertiary plant. The change in coagulant resulted from extensive studies

on the feasibility of recovery and reuse of both alum and lime. No economically
feasible method of alum recovery and reuse could be found, while it was

found that lime could be recalcined and reused (1). The high lime doses
required for phosphate removal raise the pH of the secondary effluent to

such high levels (greater than 10.5) that the ammonia nitrogen in the lime
coagulated effluent may be removed as ammonia gas. This can be accomplished

by passing the high pH effluent through a packed tower in which the ammonia

gas is liberated and stripped from the system by a countercurrent flow of

air. Details of the studies on ammonia stripping have been published elsewhere (1
The stripping tower effluent is recarbonated and then passed through the
filtration and activated carbon systems. As can be seen from Table I,

this system provides an effluent with very low concentrations of suspended
solids, BOD, COD, turbidity, color, phosphate, and nitrogen.

SEDIMENTATION

The removal of particulate matter by gravity sedimentation is one of the
most widely used processes in the field of waste treatment. Investment

in settling tanks represents a significant portion of the total capital
costs involved in treatment facilities., 1In spite of the importance of this
process, application of the principles involved has progressed so slightly
that design criteria established more than 50 years ago are still in wide
spread use. Settling basin design, for the most part, continues to conform
to previous practice in size and shape with little consideration for the
principles involved. As indicated in the above discussion, gravity setiling
is not only important in primary and secondary systems but can play an
important roll in tertiary treatment systems. |

Our research program has devoted a great deal of time to develop a method

by which the basic theories of sedimentation can be applied in a practical
manner, This basic theory indicates that the use of very shallow settling
basins would enable the detention time of the settling process to be reduced
to only a few minutes, in contrast to the several hours used in conventional
basins. The basic theory can be readily understood by examination of

Figure 7. This figure is a schematic representation of the cross-section

of an ideal, rectangular, horizontal flow settling basin of depth, hg,

and length, L,, with the direction of flow being from left to right. The
diagonal dashed line represents the settling path which a particle with
horizontal velocity V and settling velocity v, would take, if it enters at
the top of the basin. This particle would strike the bottom of the basin
with dimensions h_ and L, and would be removed. A particle with a slower
settling velocity, such as vg, would not be removed, but could be if a

false bottom or tray were inserted at depth h., It is apparent that as

basin depth h is reduced even further that basin length L could also be
reduced. This basic theory has been accepted for more than 50 years (2)

and indicates that settling efficiency is independent of basin detention
time and is related only to basin overflow rate and basin depth. In fact,
in 1904, Hazen (2) pointed out that detention times of 10 minutes would

be more than adequate if tray spacings as low as one inch could be provided.
Numerous attempts to apply this theory in the water and waste treatment
field have been made in the last 50 years. The problems which limited

the success of these attempts were sludge removal and flow distribution.



SURFACE AREA A \

T
™~
~
N~ \"4
\ Vs
\
ho \
NV
<~
DIRECTION OF FLOW Q RN Vo
~ )\
i
————— L —
Lo -
FIGURE 7

IDEALIZED SETTLING PATHS OF DISCRETE PARTICLES IN A
HORIZONTAL FLOW TANK



-~y

The minimum tray spacing was limited by the space required for insertion
of mechanical sludge removal devices. The wide shallow trays caused flow
distribution problems by their inherently unstable hydraulics. The sub-
stitution of relatively small diameter tubes for the shallow wide trays
overcomes these problems.

Longitudinal flow through tubes with a diameter of a few inches offers
theoretically optimum hydraulic conditions for sedimentation. Such tubes
have a large wetted perimeter relative to the wetted area and thereby provide
laminar flow conditions as evidenced by very low Reynolds numbers.

For example, a one-inch diameter tube, 4 feet long, through which water is
passed at a rate of 10 gpm per square foot of cross-sectional area would
have a Reynolds number of 24, an equivalent overflow rate of 235 gpd per
square foot, and a detention time of only 3 minutes.

Perhaps the manner in which the tube settling device functions can be most
easily understood is by studying Figure 8, in which four demonstration tube
settlers are pictured, The particular tubes shown in Figure 8 are

1~-inch diameter, 2 foot long, plexiglass tubes through which flow is passing
from left to right., The influent consists of an alum coagulated raw water
with an initial turbidity of 300 Jackson Units. The total detention time

in the tube settling apparatus is 3 minutes with a velocity of 0.011 feet
per second in each tube. The upper tube in the photograph has just been
placed in service. The sludge deposit near the entrance to this tube has
built up to the point where the velocity in the small inner space between
the top of the sludge deposit and top of the tube is too great to permit
[...]
schematic diagram of a pilot plant used to evaluate the steeply inclined
tubes for continuous separation of mixed liquer. Comminuted raw sewage

was aerated with the resulting mixed liquor passing through a tube settling
basin with a total detention time of less than 15 minutes. The tube effluent
was then passed through a mixed-media filter for further polishing. It

was found that the tube settler provides very efficient separation of the
mixed liquor solids as well as a continuous gravity return of the solids

to the aeration basin. Mixed liquor solids in excess of 7,000 mg/l have

been maintained with the system shown in Figure 12. The tube settler effluent
solids have averaged about 40 mg/l. Filtration of the tube settler effluent
consistently reduces the solids and BOD to less than 5 mg/l.

A prototy-e of a package system incorporating the essential features of

Figure 1Z has been in operation for several months. An aeration time of

12 hours, a tube settling detention time of 15 minutes, and an average
filtration rate of 5 gpm per square foot have been used. A reduction in
aeration time over that used in conventional extended aeration package

plants allows the very high quality effluent to be produced from an integrated
package of smaller size than a conventional package plant of the same capacity.

For example, a 20,000 gpd extended aeration plant would occupy 42 feet






INVId INJWLVYIHL AHVILHIL 3OVIOVC 40 WVHOVIA JILVWIHIS

0L 34NOI4

o 1 =1\

Q3HSINIS = ST _
§ a \ | /———4 IN3NT443  ANVONOD3S

AV es —— -
‘¥3Ln4 s

/ VIG3W a3XN | [
s

e

¥Y31113S

3gnt ¥OLYINDO014
TV INVHOIN

- ANV

F——31A704123713 X10d







-15-

e W AL ALY UINL DWWal NULW Y I UU B UNLUITTONI

INVTd INFVIVIML AYVILHAL AOVIOVd WdDH 001

1T eandyy

}
i
[
:

a
-
L .
T "

J—
Y Ty

T

v

3
i 3 .
At N 2 ! {!In‘ Lt

.s& i r

g Dpem e e o w

Ly

. 4a
Pl
A
kmms N1aAN

e




HYONDI1 A3XIWN 40 NOILVHVYd3S

SNONNILNOD MHO4 S39nl d3NITONI

A1d331S 40 NOILYAIVYA3 NI G3SN LINvVd
107ld dd9 000 4O DJILVYW3IHOS MOT4

- —

¢l 3HNOL]

HSVYMXOVE

~—— 3JT10AJ H3ILVd

ANVL MNVL HSYMMOVE MNVL NOILlvd3V O
39aMS
,.\l‘!\l'\J ﬁ
|
it
| b e ol e YL T —
3A37 ¥3L
. Y
Namaa3 ¢ S !
— 1 1 ] 13437 Hilvm
MOTJH3A0 T ——e—— 1 T T MO14MIA0
- e o I 1T NMNL3Y INV330>] | WnOS —_
T ] _ : T
— AN
AN
0334 3NINOTHO L;.i@ \&w W %
O _»c/ =1 \\ yiv
T HOSS3YdWOD
“ 4_« ,U‘-,I,,f.u , /s Uiy
o Il-——— i " ) --3ISYM 390N1S XNV
F—e — — — — 7
o %
£ —_————— = = = = — — =

J9VM3S
MYy



-17-

by 10 feet. A 20,000 gpd plant providing 12 hours aeration, tube settling,
mixed-media filtration, backwash storage and chlorine contact, and sludge
storage within one package module would occupy only 25 feet by 10 feet.

Both plants have a depth of 10 feet, The dimensions of the extended aeration
plant do not include the area required by sludge storage facilities provided,
nor the area required for chlorine contact. Thus, the integration of
high-rate sedimentation and filtration technology enable the design of very
compact treatment systems which provide a higher degree of reliability

and a higher degree of effluent quality than conventional systems while
occupying less space,

Another system into which the steeply inclined, self-cleaning tube settler

has been integrated is shown in Figure 13. The quality of effluent obtainable
from a trickling filter plant is often limited by the failure of the filter

to efficiently remove soluble BOD., Removal of this soluble BOD can be
achieved by activated sludge treatment of the trickling filter effluent.

The system shown in Figure 13 is designed to accomplish this removal within
the confines of the existing secondary clarifier, This is achieved by
converting the existing secondary clarifier to an aeration basin and including
a steeply inclined tube settler within the existing basin. The very small
volume required for solids separation in the steeply inclined tube settler
allows both the necessary aeration time and sedimentation time to be provided
within the existing basin. A 150,000 gpd plant has been converted to this
process and has been in operation for several months. The data from this
operation have been reported in detail (4). This operation has shown the
complete removal of soluble BOD to be achieved in the modified clarifier

which provides 1-1/2 hours of aeration and 10 minutes of settling in the
steeply inclined tubes. The suspended solids escaping the inclined tubes

in this application have averaged 30-40 mg/l. Subsequent filtration, as
provided in the pilot filter shown in Figure 13, reduces the suspended

solids and BOD to less than 5 mg/l. The integration of the tube settler

into this system allows the efficiency of a trickling filter plant to be
upgraded from the norm of 85 percent to more than 95 percent with the only
additional area required being that for the relatively small space occupied

by a mixed-media filter. Solids in the aeration zone of the modified clarifier
have been 2,000-4,000 mg/l during these tests.



SY3SN44IQ YIv
¥3 LI
10714 \ ]
¥37L13S
LN3N7443 Jant

‘ad9 000°06!H

Ly

JNDINHO 3L ONIGVH9dN
40 ONILS3L ¥Od4 d314100W
INVId 43114 ONITIMOIYL

40 WVY9VIQ JILVYW3HOS

JH¥N9 14

/]

Y3174
ONIIMOIH L

IL

dOSS3HdW0D Hiv

¥313414v 10
AYVAIYd

JOVM:
MY




-19-

REFERENCES

Slechta, A. F. and Culp, G. L., "Water Reclamation Studies at the
South Tahoe Public Utility District." Water Pollution Control
Federation Journal, 39, 5, page 787 (1967).

Hazen, A. "On Sedimentation.'" Transactions of American Society of
Civil Engineers, 53, page 45 (1904).

Hansen, S. P. and Culp, G. L., "Applying Shallow Depth Sedimentation
Theory." American Water Works Association Journal, 59, 9, page 1134
(September 1967).

Hansen, S. P., Culp, G. L., Stukenberg, J. R., "Practical Application
of Idealized Sedimentation Theory.'" A paper presented at the 1967
Water Pollution Control Federation Conference, New York City, (10
October 1967).

Culp, G. L. and Hansen, S. P., "Extended Aeration Effluent Polishing
by Mixed-Media Filtration.'" Water and Sewage Works, page 46 (February 1967).

Culp, G. L. and Hansen, S. P., "Field Experience in Polishing Package
Sewage Plant Effluent", Public Works (In press).



Ot

THE DOW CHEMICAL COMPANY

CHEMICALS BUILDING

2020 ABBOTT ROAD CENTER

MIDLAND, MICHIGAN

THE DOW PROCESS
FOR
PHOSPHORUS REMOVAL

by

RONALD F. WUKASCH
for the

FWPCA PHOSPHORUS RENMOVAL SYMPOSIUM

CHICAGO, ILLINOIS
JUNE 1968

48640



TABLE OF CONTENTS

Introduction
Process Description
Application
Plant Scale Data
Grayling, Michigan
Lake Odessa, Michigan
Chemical and Physical Requirements
Metal Requirements
Flocculation Reguirements
Reaction Time Requirements
Cost of Process
Conclusions
References
Appendix



THE DOW PROCESS FOR PHOSPHORUS REMOVAL

by: Ronald F. Wukasch
Environmental Engineer
The Dow Chemical Company
Midland, Michigan

Introduction

Late in 1966, The Dow Chemical Company instituted a program which
sought to develop a phosphate removal process compatible with botn
the activated sludge and trickling filter processes. For several
reasons, a chemical rather than a biological approach to phosphoru
removal was selected for study, not the least of which is the
reservoir of strength in chemical processes within the company.

Process Description

Chemical phosphorus removal techniques invoive the conversion of
soluble phosphorus into an insoluble form by precipitation or
adsorption. This can be accomplished by the addition of metallic
salts to the wastewater to form slightly so]ué]e metal phosphate
compounds, or by increasing the pH of the wastewater with 1ime

or other strongly basic materials to cause the formation of
inscluble calcium phosphate salts.

Precipitation of soluble phosphorus to the insoluble form, however,
does not complete a phosphorus removal process. The resulting
precipitates are extremely fine and well suspended. Without further
treatment, these fine phosphorus precipitates resist removal by
sedimentation. Accordingly, an effective chemical phosphorus removal
process must have two essential steps.

1. The conversion of soluble phosphates into an insoluble,
suspended form, and

2. The permanent removal of the suspended phosphate from
the waste stream.



-2-

The first step, the conversion of soluble phosphates to insoluble,
suspended phosphates, is accomplished with the addition of small
quantities of metallic salts. (Fiqure 1) Ferrous, ferric, and
aluminum salts are all effective.

The second step is the removal of the insoluble phosphorus from
suspension. Under normal conditions, only 10 to 15 percent of
these extremely fine solids can be removed by sedimentation.
However, these suspehded metallic phosphates can be flocculated
with suitable organic polyelectrolytes. For example, the sus-
pended phosphate particles formed by the addition of ferric
chlioride or sodjum aluminate, are readily coalesced into large,
well-settling flocs with anionic organic polyelectrolytes. The
completeness of flocculation or solids capture of these systems
is excellent and the settling rate of the flocculated material
is rapid.

The colloidal suspension formed by the addition of a small quantity
of ferrous chloride requires modification by the addition of a
strong base before it can be readily flocculated with organic poiy-
electrolytes. The transient strong base alkalinity modifies the
colloidal properties of the system. It is not a pH associated

phenomena.

Typically the chemical requirements for the ferrous chloride
system are 10 to 25 mg/1 FeC12 as Fe, 30 to 40 mg/1 of strong
base alkalinity as CaCO3 (24 to 32 mg/1 of NaOH or 17 to 22 mg/1
Ca0), and 0.3 to 0.5 mg/1 of Purifloc® A-23, a high molecular
weight anionic polyelectrolyte.



Application
The three choices for plant-scale use of this chemical system

are in primary sedimentation, secondary clarification, or

a tertiary sedimentation system. Use of the process in primary
sedimentation promises the greatest benefits for the reasons
described in Table 1.

Plant Scale Data

Grayling, Michigan - The process was demonstrated full-scale

at two Michigan sewage treatment plants during the summer of 1967.
The first of these studies was conducted over a period of three
months at the Grayling, Michigan, waste treatment plant which
provides primary treatment for a flow of about 0.3 MGD. As shown
in Figure 2, the average chemical dosages were 15 to 25 mg/1

FeC12 as Fe, 30 to 50 mg/1 NaOH as CaCO3, and 0.3 mg/1 of

anionic polyelectrolyte. During the trial the plant was heavily
overloaded hydraulically due to the seasonal influx of tourists

and a National Guard summer encampment. In addition, no attempt
was made to proportion the chemical feed rates to the variations

in flow at the plant, and consequently chemical dosages were

either above or below ootimum most of the time. Despite these
adverse circumstances, total phosphorus removal ranged between

60 and 80 percent with a mean of 72 percent as shown in Table 2.
Su§pended solids removal was increased by 27 percent to an average
of 78 percent. BOD removal increased from 40 percent to 58 percent
during this study. The process is being installed more permanentiy
at this plant and will be operational as of June 1968.



Table 1
BENEFITS OF PHOSPHATE REMOVAL IN PRIMARY TREATMENT

*Process applicable in both activated sludge and trickling
filter plants.

*Secondary biological treatment provides "polishing” for further
phosphate removal.

*Increased removal of SS and BOD in primaries.

*Reduced loading to secondary
*Improved final effluent quality
*Reduction of waste activated sludge or

trickling filter humus

*Increased ratio of primary sludge to secondary
sludge
*Higher concentration digester feed

*Improved sludge dewatering

*Lower total volumes of sludge to be handled



8¢
8¢

8¢
8¢

(A88M u3d shep asvuyl C“Wd ¥ 02 W'Y g po3tsodwod) sajdwes jo d3quny

0°8 €2/
02-01

96 8746
6°2L 8°cy
£/ 879/
6°8L L6
S by
LeAoway ¢

€1 €'V
0t 4
L 86
€l 0§
4 £8
S By

L/bu “quan 313

961 J42uwung

UOL3eLADp puepUR]S

L"§ 8°61
92 61
LS 181
L9 £22
911 L81
S ~bay
/6w “qusnjug

S9LPN3IS juswiesd] [edrwayy uebtyostLy “Buiheay

¢ °lqe}

i ]
w <

SLeOLWayd yILp

Sleotways oy

‘d se [ /buw
ajeydsoyqd [ejoj]

S1edLWayYd Y3y
SLeDLWays oy
Sa04

SLeILUWayd yaipM
SleoLwayd oy
SpLLOS papuadsng






-6~

Lake Odessa, Michigan - The second plant scale test was performed

over a three-month period at Lake Odessa, Michigan, with a flow
of 0.5 MGD (Figure 3). Here the treatment facilities included
primary sedimentation, a trickling filter, and sludge digestion
with the digester supernatant returned to the primary clarifiers.
Chemical dosages averaged the same as used in the Grayling study
with no attempt made to proportion chemical feed rate to plant
flow. MWith chemical treatment, total phosphorus removal ranged
from 75 to 93 percenﬁ with a mean value of 82 percent. (Table 3)
Overall plant suspended solids removal and BOD removal were

also substantially improved.

Mixing and flocculation were much less than required for maximum
process efficiency, and physical modifications of the plant
could be expected to substantially increase the effectiveness

of the process. Permanent installation of the process which
requires modifications is currently under design.

The phosphorus concentration in the returned digester supernatant
decreased during the period of this study. Initial supernatants
contained 100 to 200 mg/1 of phosphorus. There was an average

of 23 mg/1 total phosphorus in the supernatant during the latter
portions of the chemical treatment. It was apparent from this
that phosphorus release was not occurring during digestion
Additional proof was obtained when a crystalline phosphate pre-
cipitate, vivianite (Fe3PO4)2-8H20 was identified in the digested
sludge from Lake Odessa and also in the Grayling undigested
primary sludge by x-ray diffraction techniques. (Table 4) The
quantitative elemental analysis by x-ray fluorescence of these
two sludges 1is displayed in Table 5.






ée

4
éc

¢c
éc

=]

v'hl §°28 v°Q 0] 9°9L 0"/
91 08 Le 6€ 61l 6¢
Sl L9 G01 Al Le LE
9 68 LE Gg 6 6/

8 6L Le Ll £l 29
S___T"BAY S TBay S “Bay
leAoway- Jusnyjy4g LeAOWaYy
LleddAQ ¢ leult4 Adewiuay 9

S9LPNIS jJuswiedul [esiwsyy uebryoy

sa|dwes a31sodwod ANOY g 40 daaquny

0°1 o LE A 8°01
0s Ll 09 L6l
L81 6bve Lve 09¢
9¢ 66 691 8Ly
0§ orl Evli 0/¢
S__"BAY S TFay
uanijgyg 1usnjug
Aaewray

L9611 Jauwng

£ 9lqe)

‘essapp ayeq

UoLjeLAap puepuers

L/6u

[l i
[ %2 JE =

SLedLwayd yaipm
d se [/buw

93eydsoyq |ejoy

SLeOLWaYD Y3
SLeOLWays oy
L/Bbu <Sgpg

SLeoLwayd yjimM
SsLedLwayds oy
‘spLjog papuadsng



Table 4
SLUDGE ANALYSES : PHOSPHATE REMOVAL

Ferrous Chloride - Hydroxide - Polyelectrolyte Process

Qualitative Analysis: (X~-ray Diffraction)

Gray]in§ Primary Sludge:
Major Const: Vivianite; Fe3(P04)2'8H20

Minor Const: Quartz; 3102

Unidentified line at 16 A

Lake Odessa Mixed Primary and Humus:
Major Const: Vivianite; Fe3(P04)2~8H20

Minor Const: Quartz; 5102



Table 5
SLUDGE ANALYSES : PHOSPHATE REMOVAL

Ferrous Chloride - Hydroxide - Polyelectrolyte Process

Quantitative Analysis: (X-ray Diffraction)

Percent
Element : Grayling Primary Lake Odessa Mixed
Pb - -
Ba 0.12 .02
Sn .01 -
cd - -
Ag .01 -
Sr - -
In .23 .24
Ca 14 . A
Fe 20.2 23.6
Mn .08 .06
Ti an A
Ca 8.1 6.0
K .4 .8
o 1.1 2.1
S 3.1 3.0
P 5.1 6.8
Si .4 4.0
Al .8 .8



-10-

Since the use of this process in primary treatment significantly
increases suspended solids removal from the raw sewage, the
quantity of primary sludge produced in a plant is increased by
additional sewage solids as well as phosphate solids. Thus, it
is difficult to tell directly how much additional non-volatile
sludge solids can be directly attributable to the chemical process,
However, by estimating that 5 mg/l1 of additional phosphorus will
be removed as vivianite with the remaining iron being removed

as the hydroxide, it can be estimated that approximately 300
pounds of additional inorganic sludge solids will be produced
per miltion gallons. The sodium or calcium added to the waste
as alkalinity remains in solution.

The plant scale studies at Grayling and Lake Odessa were conducted
1n cooperation with the Michigan Department of Public Health
Copies of the joint reports that have issued from these studies

are avai]ab]e;(]’Z)

Chemical and Physical Requirements

S
Metal Requirement
1

;
s - The removal of total phosphorus from the
waste stream 1s Timited by the thoroughness to which the soluble
phosphorus nas been converted to insoluble phosphorus (Step 1)
The degree to which soluble phosphorus is insolubilized obviously
depends on the metal dosage The quantity of the metals which
must be added to achieve certain results in terms of final ortho-
phosphate concentration in the waste stream can be predicted as
shown in Figures 4 through 7 These data represent laboratory
studies at 11 different waste treatment plants in Michigan and
Ohio with varying degrees of industrial components. These curves
show that the amount of metal that must be added per unit of
phosphorus removed from solution regresses is a function of

the desired final ortho-phosphate concentration. This functional
relationship does not describe the removal mechanism, since

both adsorption and precipitation phenomena fit the same model.



-11-

However, these relationships are useful in predicting the metal
dosages required to achieve certain results in phosphorus removal.

Flocculation Reauirements - Having ‘accomnlished the insolubili-~

zation of the soluble paosphorus present in the waste stream,

the problem now becomes removing it from suspension (Step 2).

As stated previously, these extremely fine colloidal precipitates
settle poorly and require cnemical flocculation to permit removal
bv sedimentation. This process requirement of flocculation

is shown quantitatively in Figures 8 through 11. The experimental
procedure used to generate these data is a modified jar test con-
ducted cn one Titer samnles ir 1500 ml beakers on a Phipps and

Byrd gang stirrer. A 5 minute final settliing period, under dynamic
(stirred) conditicns, was used to represent sedimentation tank

pericrmance.

In each of these systems, chemical flocculation of the precipitated
phosphorus is reouired to acnieve satisfactoryv tetal phosphorus
removal. The alum and polvelectrolyie system has shown a highly
erratic response on certain wastes, even with altkalinityv adjust-

ments.

Reaction Time Requirements - There is a reaction time criticality
between the addition of the metallic ions and polyvelectrolyte

addition.

As showin in Figures 12 and i3 for tne case of ferrous iron and
sodium aluminate, a minimum irtevening mixing period of anprox-
imately 4 minutes is required between inorganic chemical addition
and organic polyelectrolyte addition. This type of resnonse

is also the case for ferric iron anrd alum. Apnarentiyv, this
reaction time is not necessaryv to the insoiubilization of the
dissolved phosphorus since the ortho-phosphate disappearance is
almost immediate upon the addition of the metal. Presumably a



<12~

change in the colloidal system is occurring during this inter-
vening mixing period which results in a suspension much more
responsive to anionic polyelectrolyte flocculation,

Table 6 presents a summary of the operational requirements, based
upon the preceding studies, that must be met to successfully
apply this process for phosphate removal,

Cost of Process
A cost summary of the various modifications of the process is
shown in Table 7. The basis for these cost figures is shown
in the appendix.

The chemical costs quoted are representative, fair price per

pound figures. Local conditions, shipping distances, and other
factors will affect these nominal prices. In addition, variations
in the quantity of phosphorus and response of the waste stream
from city to city will alter chemical requirements.

The total cost of the capital equipment is not very sensitive
to the size of the plant., The capital costs shown are based

on the equipment required for a plant treating between 50 and
100 MGD. One key piece of equipment is an automatic ortho-
phosphate analyzer used to control the metal salt dosage on a
continuous basis. The 1ron or aluminum dose must be at correct
ratio to produce the desired residual ortho-phosphate. Too

low a dosage reduces the effectiveness of phosphate removal;
too high a dosage 1s uneconomical and 1t will result in iron or
aluminum carry-over in the plant effluent,

A modest reduction in overall sludge handling costs can be
expected, Although some additional {inorganic solids are being
produced in the process, the reduction of secondary sludge due
to improve primary sedimentation efficiency represents a real
cost savings in terms of digaster volume and dewatering costs,






IT.

ITI.

Iv.

-13-

Table 6
SUMMARY OF PHYSICAL REQUIREMENTS
PHOSPHATE REMQVAL PROCESS

Add metal salts to the raw sewage with thorough

mixing.

A, With FeC12, add base not less than

10 seconds later.

Allow reaction to proceed for a minimum of five

minutes.

Add A-23 organic polyelectrolyte.
A. Flash mix 20 to 60 seconds.

Mechanical or air flocculation; 1 to 5 minutes

Gentle delivery of flocculated sewage to

sedimentation tanks.



-14-

Auedwo) |ediway)y moq 3yl Aq gz-vy 20| 4Lldngy

08°§g 92" 1 6£°0 59°€5| G9'g 008 £2-v:70% yCey
60° 9 92" | 8€° 0 St vy | G9°g 08" 8¢ £2-¥: %1904
20792 92" 1 150 56°v2| 59°g 00"/ 0€°ZL | €2-v:HoeN:C[9ay
19° 22 9" 2 65°0 29°6L] §9°g L9 1 0£°2L | x£2-v:0e9:%[9ay
9W 4ad butleasdg| s3soj L8300 | €2-¥ T Aytureyyy EEE waysAg
350) Lej0) Lejide) 51507 (25 1wy Ledtwayy

(suol[eg uoL[{iW 45d sde[loq ujy)

S1S0J SS320¥d IVYAOWIY 11YHdSOHd

L dlqe}




-15-

CONCLUSIONS

1.

A two step process consisting of

1) Converting soluble phosphate to suspended phosphate
with iron or aluminum saits.

2) Removal of the suspended phosophate and other solids
by chemical flocculation and sedimentation

has been demonstrated to be an effective method for

phosphokus removal.

Practice of the process in primary sedimentation results
in greatly improved suspended solids and BOD removal in
primary treatment with corresponding plant-wide benefits.

With minor physical modifications, the process can be
integrated into virtually any waste treatment plant.

The total cost of the process for various cnhemical
systems can range from $25 to $60 per million gallons
treated.

The system using ferrous chloride, alkalinity and an

anionic polyelectrolyte is the most economical variation

" of the process with a total cost of less than $30 per

million gallons treated.



-16-

‘ REFERENCES
1. "Studies on Removal of Phosphates and Related Removal of

Suspended Matter and Biochemical Oxygen Demand at Grayling,
Michigan, March-September 1967," Otto Green, Fred Eyer,

and Donald Pierce, Division of Engineering, Michigan
Department of Health and The Dow Chemical Company.

2. "Studies on Removal of Phosphates and Related Removal of
Suspended Matter and Biochemical Oxygen Demand at
Lake Odessa, Michigan, May-October, 1967." Wastewater
Section, Division of Engineering, Michigan Department of
Health and The Dow Chemical Company.



IT.

I11.

-17-

APPENDIX
Chemical Costs

Ferrous Chloride: FeC]2

Assume 4 mg/1 orthophosphate as P reduced to 0.3 mg/1.
Requires 4.0 mg Fe(Il)/mg P.

4.0 mg Fe/mg P x 3.7 mg/1 P = 15 mg/1 Fe(II)

15 x %%1

37 mg/l FeC]2

308 1bs/MG FeC12
@ 4¢/1b = $12.30/Mg

Ferric Chloride: FeC13
Assume 4 mg/1 orthophosphate as P reduced to 0.3 mg/1.
Requires 10.9 mg Fe(III)/mg P.

10.9 mg Fe/mg P x 3.7 mg/1 P = 40 mg/1 Fe(Ill)

62.5
40 x 1822 = 116 mg/1 FeCl,

= 970 1bs/MG
@ 4¢/1b = $38.80/M¢

Sodium Aluminate:
Assume 4 mg/1 orthophosphate as P reduced to 0.3 mg/1.
Requires 6.2 mg Al/mg P.

6.2 mg Al/m1 P x 3.7 mg/1 P = 23 mg/1 Al

100 _ _
23 x W = §§ mg/] Na2A1204 3H20

= 800 1bs/MG
@ 6¢/1b = $48.00/MG



Iv.

VI.

-18-

Sodium Hydroxide: NaOH
28 mg/1 NaOH = 234 1bs/MG
@ 3¢/1b = $7.00/MG

Lime: Ca0
20 mg/1 Ca0 = 167 1bs/MG
@ 1¢/1b = $1.67/MG

Dow Purifloc A-23

0.5 mg/1 = 4.17 1bs/MG
@ $1.35/1b. = $5.65/MG
(Truck load quantities)






-19-

Capiia] Equipment Costs
(Treating 50 to 100 MGD)

I. INORGANIC CHEMICAL STORAGE AND HANDLING

FeC]2 or

Cal0 or

FeC13 NaOH Na2A1204

A) GENERAL (Total) $ 4,975 § 3,595 $ 4,045

B) PIPING (Total) 6,620 4,045 660

C) EQUIPMENT (Total) 16,000 8,700 25,000
D) ELECTRICAL REQUIREMENTS

(Total) 900 2,100 400

TOTAL DIRECT COST $28,495  $18,440 $30,105

TOTAL including
Overhead, Profit, $37,200 $24,000 $39,200
and Engineering (30%)

Cost per million gallons .
amortized 10 years @ $Q'20 . $0.13 $0.21
5% for 50 MGD :

*Includes electric motors
II. AUTOMATIC CONTROL EQUIPMENT

A) Automatic orthophosphate analyzer and recorder. Automatic
addition of metal proportional to orthophosphate concen-
tration and plant flow. Automatic addition of alkalinity
and polyelectrolyte proportional to plant flow. Chemical
inventory controls and alarms.

Estimated cost = $32,000
Cost per million gallons
amortized 10 years @ = $0.18/MG

5% for 50 MGD



~-20-

Operating and Maintenance Costs
(50 MGD Plant)

I. MANPOWER

A. Technical:
Assume 1 man full time

$12,000 _ :
50 MGD x 365 Days $0.66/MG
B. Operator and Maintenance
1. FeC]Z:NaOH:A-23 system
FeC13:A—23 system

Na2A1204:A-23 system
Assume 1 man shift per day
$30 =
50 MED - $0.60/MG

2. FeCIZ:CaO:A-23 system

Assume 3 man shifts per day

$90 _ .
T0 MGD - $1.80/MG






Q3AOW3Y — —
SA170S G3AN3dSNS Y3H1O0 8 *Od D ==
/

. ¢ \ / \
l l
(uoijpjudwipas _ :
AQ pamoy||o} s8}A[0440819A|0d ysim uo14D|NJ20| 4) . ﬂ.ﬁd
Sainios
43H10 B *Od AQ3IAN34SNS 3IAOW3H "2 d3lS o \
. l

(948 *1v ‘84 - uol |04ow ppy)
¥Od 03AN3dSNS 0L ¥Od 3178N10S L1H3IANOD '} d3LS

¥Od Q3IAN3dSNS '8 378N10S SNIVLNOD : ILSYM MVY —

SS3004d TTVAOW3IY I1LVHHSOHJ
b O1d






FERRQUS CHLORIDE

18mg/1 Fe T J
ALKALINITY Hj] !
/30mg/l NaQH i
/ == |
PLANT INFLUENT
SETTLING V
PUNP TANKS
STATION

Fig 2
PHOSPHATE REMOVAL PROCESS

GRAYLING, MICHIGAN

PURIFLOC A-23 03mg/L
cP FLOCCULATOR {7)

Clz ‘3“
D3
. S
«
] CHLORINE &
\\ CONTACT ;—?
\.\ TANK S
FIG 3
FERROUS CHLORIOE PHOSPHATE REMOVAL PROCESS
25mg/1 Fe LAKE ODESSA MICHIGAN
ALKALINITY 1967
30mg/l  PURIFLOC TRICKLING
NGOH A-23 FICTER
04mg/1 PRIMARY FINAL
SEDIMENTATION — CLARIFICATION
PLANT PARSHALL \ - ) ema
L
INFLUENT ¢ ‘uMe . EFFLUENT
| SECONDARY
SLUDGE

PRIMARY SLUDGE

SUPERNATANT
RETURN SLUDGE
DIGESTER
~_ DIGESTED

SLUDGE






FIGURE ¢4

INSOLUBILIZATION OF ORTHO PHOSPHATE WITH
FERROUS CHLORIDE FeCl>

mq/L Fe (IT)ADDED o o

mg/t PHOSPHOROUS INSOLUBILIZED
i | I N ! L ! | | .| . J
05 07 o0l 02 03 04 06 08 10 20 30

FINAL ORTHO PHOSPHATE'mg/1 AS PHOSPHOROUS

FIGURE 5

INSOLUBILIZATION OF ORTHO PHOSPHATE WITH
FERRIC CHLORIDE FeClsy

5

mq/l Fe (INV1ADCED J

9/L PHOSPHOROUS INSOLUBILIZED

U ' T

(o].] o7 01 02 03 04 06 08 10 20 30

FINAL ORTHO PHOQSPHATE 'mg/1 AS PHOSPHOROUS






FIGURE &

INSOQLUBILIZATION OF ORTHO PHOSPHATE WITH
ALUM: Al12(S04)3 - X H20

20

1S

2 o

mg/l ALUMINUM ADDED
mg/L PHOSPHOROUS INSOLUBILIZED

T S Y { ! | S VN W WO S A ! J

05 07 (o} 0.2 03 04 06 08 10 2.0 3.0
FINAL ORTHO PHOSPHATE'!'mg/1 AS PHOSPHOROUS

FIGURE 7

INSOLUBILIZATION OF ORTHO PHOSPHATE WITH
SODIUM ALUMINATE : Na2Al04 3 H20

mqg/L ALUMINUM ADDED
mg/lL PHOSPHOROUS INSOLUBILIZED

1 | S 1 1 | N S S W N . -
05 o7 e}l 0.2 03 04 06 08 10 20 30
FINAL ORTHO PHOSPHATE'mg/1 AS PHOSPHORQUS







FIGURE 8

PHOSPHORQUS REMOVAL WITH IRON II SYSTEMS

Additiong! glkalinity plus an organic polyeliectrolyte are needed
to remove the suspended phosphates by sedimentction

_~ Fel(ll+ 05mg/LA23

-
4 |
2 -
mg/1 TOTAL PHOSPHOROUS
IN OVERHEAD N
o L - . ! | f}— —
o) 5 10 15 20 25 30
FERROUS CHLORIDE, FeCl:mg/l Fe(O)
FIGURE 9
PHOSPHOROUS REMOVAL WITH IRON I SYSTEMS
Organic polyelectrolyte 1s required to flecculate 8 settle
the susgended phcspheotes
10
8
Fe (III)
(-9
4}
-
2
mg/1 TOTAL PHOSPHOROUS
IN OVERHEAD
0 | L L J 1. L J
0 5 10 15 20 25 30

FERROUS CHLORIDE , FeCl:mg/l Fe (D)



FIGURE 10

PHOSPHOROUS REMOVAL WITH ALUMINATE SYSTEMS
[...]
ishing system shall be satisfactorily designed to assure that the
system will perform continuously within the normal raw sewage
loading conditions specified.

EQUIPMENT STARTUP: Contractor shall provide the services of a
factory-trained service man for a period of . . days to check out and
start the equipment and to instruct the operators in its operation.

Neptune MicroFLOC equipment covered by patents and patents
pending.

Neptune innovative technology is solving a wide var-
iety of problems in woter and wastewater treatment.
A nearby Neptune representative has answers.

Az Sy T ST T T SR RY A T T Y

WATER AND WASTE WATER TREATMENT DIVISION OF
NEPTUNE METER COMPANY

P.O.BOX 612 - 1965 AIRPORT ROAD +« CORVALLIS, OREGON 97330



Aavaneer Waste N
Ireaiment WO

FOE S VR s 3 ,
S Ll .
- )_,.«..W L 3 E} 15 __j ‘ t.dﬂ yeree 2,“.",“:.-
At AR e — eI T ‘\
b N S S t S
- : ] : cane
- 3 Fi .- 3 P
o~ £ - ! - L
5 v
- . - . ¥ ) F
" . . - 3 +
w-f‘““'”k,j o | i (] 4—;:3 L
L & .
» wa . - ; '
0 LY .
=
] .
! 2 .
& \
.

: N LR ““ ~ - ; - -
) _ . ~ N ol Ty ~ .
v Mx roFLOC fnters at Lam—_ Tahoe California. - ) - : T~ N -
PO A SR SN s s - e - .. .. . . R LTt s s “‘.‘. ~ . " «..}:&'ﬁ‘a‘;‘;t\i‘ﬂl‘g

A report on waste water
treatment technology and
equipment fror

Builetin No. KL-4511

9

nepiuree

W A

FLOG

INCORPORATE D

NE PTU N E M lcroFLOC INCORPORATED

EPFa L TR T DT MRS KR T e W4 TR AT

R N I T

A Sub81d1ary of Neplune Meter Company




The Solution to Pollution . . .

,..«»*’?‘M u M&p-ﬁrﬁ‘;‘("wmu
- S
- oo ‘:
o
¥

*v i . ’ .

i LA K g e 1

: P <

£ ; H .

-, " 7
N - « i
Yy, ¥ e Jof

o " o, »"
Y

Archie H. Rice, president of Neptune MicroFLOC,
Inc., in the company's Corvallis research and de-
velopment laboratories.

Plus
Dollars

In a talk before the 1966 annual
meeting of the National Reclamation
Association, Mr. Rice said:

“The equation for the solution to pol-
lution is not dilution; it is desire plus
dollars ... Pollution abatement is no
longer an engineering problem; it is
no longer a scientific problem; and it
is not a legal problem. It is a problem
of politics and economics. If the pub-
lic will spend the money to do the
job, few if any problems cannot be
solved.

“During the past few years major
changes in the pollution abatement
program have resulted from a recog-
nition on the part of the public that
the United States economy can
afford to solve the poliution prob-
lem ... The money and basic tech-
nology are available to solve the wa-
ter poliution problem.”

Mr. Rice speaks from a background
of more than 25 years’ experience in
the fields of water and waste treat-
ment—as a sanitary engineer in the
Corps of Engineers, as an assistant
state sanitary engineer, and as an
engineer specializing in the design
of water and waste treatment equip-
ment. He is the 1966 recipient of a
George Warren Fuller Memorial
Award from the American Water
Works Association.




Neptune MicroFLOC Innovations Contribute
to Advanced V/aste Treatment Technology

Application of scientific theory to the development of
practical processes has resulted in several contribu-
tions by Neptune MicroFLOC to basic technology of
advanced treatment of domestic wastes and industrial
effluents. Innovations in areas of solids separation, fil-

Efficient Solids Separation in Less
Than 10 Minutes

Several years of Neptune MicroFLOC research and de-
velopment work have resulted in a unique, proven app.:-
cation of basic settling theory. Excellent sedimentation
is achieved with less than 10 minutes detention tirne,
compared with several hours required in normal settling
basins.

The compact solids separation device is packed with
long, shallow tubes. The flow is passed lengthwise
through these tubes, each acting as a shallow settling
device. Settleable material is deposited on the bottom
of each tube and the clarified effluent is continuously
discharged. This tube settler is inclined upward in the
direction of flow to provide for gravity drainage of the
solids. Settling particles need fall onty a fraction of an
inch in the tubes rather than many feet required in large
settling basins.

This settling device is in operation in several Neptune

d/licroFLOC waste and water treatment facilities in North

nd South America, and is providing excellent resuits
while saving space and capital costs.

[T
’ i - S i

e AR
v R IAEIETIT

i

This photograph demonstrates how the tubes progressively fill
with floc. The bottom tube is almost full and ready for back-
flushing. The other tubes were placed in service at later inter-
vals to show the progressive advance of the "rolling front” of
sludge deposits.

High- rate Filtration of
Sewage Effluent

Another innovation in advanced waste treatment is
high-rate filtration. MicroFLOC mixed media filter beds
are graded from specially selected coarse media at the
top to very fine media at the bottom. This system in
effect provides decreasing void sizes in the direction

‘f flow and results in exceptional stability, high filtra-

ion efficiency and ability to store large quantities of
material between backwashes.

Use of coarse material avoids plugging at the filter sur-
face, a common problem in attempts to apply sand filters

tration and process control have been made and dem-
onstrated under practical operating conditions. New
equipment has been developed utilizing these tech-
nological advances.

to waste treatment. Similarly, the top-to-bottom grada-
tion enables much finer filter material to be used. Media
as fine as 0.15 mm can be used in these high-rate filters.
MicroFLOC mixed media filters are producing filtrate of
high clarity from secondary sewage effluent, operating
at 5 gpm per square foot.

Automatic Controls Improve
Efficiency, Reduce Costs

MicroFLOC has extensive experience in the develop-
ment and manufacture of automatic control systems to
minimize process malfunctions due to errors or inat-
tention, and to reduce operating costs. Automatic Micro-
FLOC water and waste treatment plants utilizing these
control systems are giving excellent results.

New Approaches to
Industrial Effluent
Treatment Problems

MicroFLOC research and development people
are constantly working with industry to examine
new approaches to industrial effluent treatment
problems. Some of the pilot studies made to ex-
amine feasibility of industrial effluent treatment
include the following:

Separation of cereal grains from hexane stream.
Tertiary treatment of meat packing effluent.

Treatment of process waste waters from elec-
tronics manufacturing.

Treatment of effluent from preservative process-
ing of piling.

Treatment of plywood mill (glue) effluent.

Treatment of wastes from hydrautic gravel
classification.

Treatment of milk processing effluent.

Treatment of steel mill effluent.

Tertiary treatment of combined municipal-
cannery wastes.

Treatment of metal plating effluent.

Treatment of effluent from gypsum wall board
manufacturing.

Soft drink rinse water reclamation.
Reclamation of laundry waste water.
Clarification of flue gas scrubber stream.




‘Degree of Treatrnent Can Be Tailored
To Fit Effluent Quality Required For
Pollution Control or Reuse

Increasing concern over pollution of the nation's
rivers and lakes is resulting in higher standards of
water quality at national. regional and state levels.
The traditional approach to waste disposal has been
to provide minimum treatment and depend on the
natural purification capacity of the receiving stream
to do the rest of the job. This use of waterways for
waste disposal is in head-on conflict with the growing
demands of an affluent society for recreational uses
and for preservation of scenic values of our waters.

As a result, the trend now is for subjecting waste
water tc higher degrees of treatment, thereby mini-
mizing dependence on natural processes. Conven-
tional sewage treatment processes do not remove
many waste water constituents which are of increas-
ing concern. For example, sewage which has been
treated by conventional means still contains ma-
terial which will stimulate growths of algae in the
receiving body of water. These algal growths can
mere with recreation and downstream use.

authorities agree that the time is near when
the degree of waste water treatment required in many
areas will be so costly that cities and industry cannot
afford the luxury of discarding water after only one

use. In many areas of the world, it is only a matter
of time before serious consideration must be given to
direct reclamation and reuse of waste water to sup-
plement inadequate potable supplies. Already, com-
plete utilization of available potable water supplies
has forced one South African city to the direct
potable use of reclaimed waste water. Within the
United States, reclaimed waste waters are being
used for irrigation, industrial use, groundwater re-
charge, and recreational lakes. However, reclaimed
wastewater is still a generally untapped water re-
source which offers an economical sotution to many
water problems.

Technology and equipment now are available to pro-
vide the degree of treatment of waste water neces-
sary to produce any quality of reclaimed finished
water required. The table below shows some ex-
amples of how effluent quality can be tailored to
meet requirements. Reclaimed water of high clarity
and suitable for many industrial purposes can be pro-
duced with simple mixed-media filtration. Chemical
coaguiation, filtration and adsorption on activated
carbon can be employed for higher quality effluent.
with removal of phosphates, color and odor.

Qualities of Effluent by Various Processes

TYPICAL EFFLUENT QUALITY
SUSPENDED
PROCESS SOLIDS BOD coD TURBIDITY COLOR PO,
(mg/1) (mg/1) (mg/1) (mg/1) {Units) {mg/!)

Simple Mixed-Media
Filtration of
Activated Sludge
Effluent ttod 1to 5 40to 70 0.3to5 15 to 50 20 to 40

plus Activated

Carbon _ 1to3 <1 5to 15 0.3t03 <5 20 to 40
Coagulation and
Mixed-Media
Filtration of

econdary Effluent <1 <1 20 to 60 0.1t0 1.0 10 to 30 0.1to 1.0

plus Activated

Carbon <1 <1 110 15 0.1to1.0 <5 0.1to1.0




Recla-Mate SP Provides 99% 0Overall
o BOD Reduction for Only 10% Increase
in Operating Cost

Operating plants demonstrate that excellent re-
sults can be achieved in simple mixed-media filtra-
tion (no chemicals used) of extended aeration
effluents. Operating at filter rates of 5 gpm per
square foot, overall reductions of 99 percent of
the raw sewage BOD and 98 percent of the raw
sewage suspended solids are provided by simple
mixed-media filtration of extended aeration
effluent. The unique Recla-Mate process produces
filtrate of high clarity even during severe upsets
of the extended aeration plant.

Skid-mounted equipment (Recla-Mate, Series SP),
factory assembled and tested, is available for pro-
viding this degree of treatment for smaller pack-
age plants. The same technology is applicable to
large municipal and industrial plants using field
erected equipment.

Recla-Mate unit is achieving excellent results with
extended aeration effluent at U.S. Forest Service Job
Corps Center at Camp Angeil, Oregon.

o
Recﬁ& Mate SWB Achieves High Degrees of

Turbidity and Nutrient Removal

The use of Recla-Mate SWB with coagulants pro- [ T T T Y
vides a means of reclaiming water suitable for
many uses. It is a means of preparing secondary
effluents for activated carbon treatment and de-
mineralization. Efficient coagulation and filtra-
tion of secondary effluent produces a final effluent
with suspended solids and BOD of less than 1
part per million.

Phosphates can be reduced to less than 1 part per
million by using sufficient coagulant. Soluble
organic compounds which contribute to the color
of the filtered effluent can be effectively removed
by adsorption on activated carbon.

Factory assembled and tested Recla-Mate is avail-
able to provide flocculation, sedimentation and
mixed-media filtration up to 140,000 gpd in a
single compact unit. Such a unit is in use with
MicroFLOC ion exchange and activated carbon AR .
units at Ely, Minnesota. . ' !

"

The Federal Water Pollution Control Administration
recently installed a 20,000 gpd unit at Ely, Minnesota.
It is similar to the 140,000 gpd unit shown.




R A i ~~_ ¥
N T o v
A\ *4\\ IS
: TNET
o -
A s
C“ V-L';\,, ) ‘3 h_f&
Uz,,;%“ b la s
T
= s
i &
Lt \ ) B -~
¢ /
% \ - L \ J

oagulated secondary effluent is filtered on MicroFLOC
iixed-media filters in waste water reclamation plant at
ake Tahoe, California.

! 3 3 I . F
(<ow ] ¢
=T = e
. P L;a Lm ® Lw
50006
u‘ \
e cmlm == =
Emea
& &
= &= = & & FA,-
p ] = == =
“e

nﬁ'ﬂ-’:?’%"f%' o

MicroFLOC monitoring and control systems provide auto-
matic operation of advanced waste water treatment plants

Process Applied to Large Automatic Plants
For ffunicipal, Industrial Use

2.5 MGD water reclamation plant using a pat-
ented MicroFLOC advanced waste water treat-
ment process is in operation at Lake Tahoe, Cali-
fornia. Coagulated secondary effluent is filtered
by MicroFLOC mixed-media. At the Tahoe plant,
filtered effluent has a BOD of less than 1 part per
million, a phosphate content of 0.1 to 1.0 parts per
million, a color of 10 to 30 units, a turbidity of 0.1
to 1.0, a coliform content of less than 2.1/100 ml
following chlorination, and contains no detectable
virus.

This high clarity filtered efflluent then receives
treatment on granular activated carbon. The
carbon columns produce a colorless, odorless
effluent, free of virus and coliform bacteria. Spent
carbon is dewatered and thermally regenerated at
the Tahoe plant.

Cost of regenerated carbon averages about one-
sixth the cost of virgin carbon. Coagulant is re-
covered and reused to further reduce operating
costs.

Additional MicroFLOC filters are being installed at
the Tahoe plant to bring capacity up to 7.5 MGD.
At the same time one more degree of treatment
will be provided with the addition of a stripping
tower to remove 95 per cent of the ammonia nitro-
gen. Use of lime as the coagulant raises the pH to
a favorable range for ammonia stripping at no ad-
ditional chemical costs.

Costs Range from $10 to
$150 per Million Gallons

Water reclamation is an economically
available, dependable and easily ob-
tainable water resource as well as a
positive means of pollution control. The
degree of treatment can be tailored to
specific effluent quality requirements.
Costs are proportionate to the degree
of treatment. For a 10 MGD plant, costs
(including capital, operating, mainte-
nance costs) will range from $10 per
million gallons for plain filtration of sec-
ondary effluent on mixed-media filters,
to $150 per million gallons for chemi-
cal coagulation, sedimentation, filtra-
tion, activated carbon and ammonia

stripping.




o Why Neptune MicroFLOC Leads in
Advanced Waste Treatment Technology

The leadership in technology and equipment for
advanced treatment of domestic waste and in-
dustrial effluent which Neptune MicroFLOC has

the field and are responsible for many of the de-
velopments in waste water reclamation. The proc-
ess experts are supported by a large staff of ex-

acquired reflects the capabilities of the company’s perienced mechanical, chemical and electrical
staff of process specialists. They are “state of the designers.
art” men who have made original contributions to
ST T e ”3 Walter R. Conley T — e .
po . Director of Research and - - ;X
74 Y Technical Services. A chem-
ical engineer who has pio- \
{ { neered and developed rmany
% . o of today's advanced water 3
g ‘{‘;m} hed N treatment concepts. s P
£ *. 5 N Y ‘: I il
AT N
. A

¥

Gordon L. Culp
Research Manager,

B.S,

Sigurd P. Hansen

Civil Engineering. M S, San-
itary Engineering; author of
many pubiished papers on
waste water reclamation; has
extensive experience in
waste water reclamation re-
search and plant scale ap-
plication of advanced treat-
ment processes

BS,

Research Engineer,
Civil Engineering, M. 8., San-
itary Engineering; experi-
enced in advanced treatment
of industrial and municipal
wastes, author of several
published papers.

)

John R. Stukenberg

Research Engineer, B.S,,
Civil Engineering, M.S ,PhD ,
Sanitary "Engineering; spe-
cializing in biological and
advanced treatment of in-
dustrial and municipal
wastes




&clected

Hansen, S. P., and Culp, G. L., “How to Clean Waste-
water for Reuse.” American City, (June, 1967).

Conley, W. R., and Evers, R. H., “Coagulation Con-
trol.” Presented at 1967 AWWA Conference, Atlantic
City, N.J. (June, 1967).

Culp, G. L., and Hansen, S.P., “Reclamation of Waste
Water for Reuse.” Accepted for the International
Conference on Water for Peace, Washington, D.C.,
May, 1967.

Slechta, A. F., and Culp, G. L., “Water Reclamation
Studies at the South Tahoe Pubtic Utility District.”
Water Pollution Control Federation Journal, (May,
1967).

Culp, G. L., and Hansen, S.P., “Extended Aeration
Effluent Polishing by Mixed-Media Filtration.” Wa-
‘er and Sewage Works Vol. 114, pp. 46-51 (February,
967).

Miehe, F. J., “High-rate Filtration of Process Water.”
Pulp and Paper Magazine of Canada, p. 90 (Jan.
1967).

Slechta, A. F., and Culp, G. L., “Phosphorus and Nitro-
gen Removal at the South Tahoe P.U.D. Water Recla-
mation Plant.” Presented at 39th Annual Conference
of the Water Pollution Control Federation, Kansas
City, Missouri (September 29, 1966).

Culp. G. L., and Slechta. A. F., “Plant Scale Reactiva-
tion and Reuse of Carbon in Waste Water Reclama-
tion.” Water and Sewage Works Vol. 113, pp. 425-
431 (November, 1966).

Evers, R. H., “Mixed-Media Filtration.” Presented at
Fifth Annual Sanitary and Water Resources Confer-
ence, Vanderbilt University, (June, 1966).

Stukenberg, J., “Water Pollution and Biological
Treatment.” Kansas Engineer, p. 14 (April, 1966).

Culp, G. L., and Slechta, A. F., “Tertiary Treatment
Practice Studies of Carbon Adsorption, Coagulant
Recovery, and Nutrient Removal at Lake Tahoe.”
Presented at 38th Annual Conference of the Cali-
fornia Water Pollution Contro! Association, Monterey,
California (April 28, 1966).

Culp, G. L, and Culp, R. L., “Reclamation of Waste
Water at lLake Tahoe.” Public Works (February,
1966).

Culp, G. L., and Slechta, A. F., “Nitrogen Removal
from Waste Effluents.” Public Works (February, 1966).

Conley, W. R., “Integration of the Clarification Proc-
ess.” Journal American Water Works Association,
Vol. 57, p. 1333-1345 (1965).

Rice, A. H. and Conley, W. R,, “The MicroFLOC
Process in Water Treatment.” Tappi, Vol. 47, p. 167A-
170A, (January, 1964).

For more information on advanced waste treatment equipment write:

%
neqﬁune

{ e s A

FLOC

INCORPORATED

NEPTUNE MicroFLOC INCORPORATED
P.O. BOX 612 ¢« 1965 AIRPORT ROAD + CORVALLI!S, OREGON 97330
A Subsidiary of Neptune Meter Company




BULLETIN NO. KL-4051

T RN W ey ey SO i S S N S S T PR T g g e T B S e R T engrne gn mm < e L

[ S o e s e v s S ek o ok sl ot s e . Gt Do+ Fo et e i s e e i A e e

m{_.,[][f{ ne |
;JHBS

ReclagiVIate SP RelclaEZalke A Completely Self-

- . Contained Unit
For Existing Installations Treats Raw Sewage to

Upgrades Existing Package Plants P Tertiary Quabty
to Tertiary Quality Effluent _ ,,//'/‘:\ Effluent

L e e ey

98% Solids Removal \ e J
99% BOD Removal v - .

Positive Control of Effluent .
. Quality \

Automatic Operation

'r Gt ” i HRle ARt

Reclo-llate sws

Phosphate Removal
for Existing Plants or
New Installations

Phosphate concentrations
reduced to less than 0.5 mg/L

2 e
. ,ﬂ«(f-« e ensa

® \':%L“‘“H ‘\”‘”‘L@ (“\m' isHlea ~Lﬁ@ Aheaaatecholody
k. : » Y et - —

Bt

SONREPY. ¥

nEpjﬁnE WATER AND WASTEWATER TREATMENT DIVISION OF

FLOC| NEPTUNE METER COMPANY



Recla-Pak — The complete sewage treat- -

ment plant. (Tertiary quality from raw ot | - " 2
sewage.) Recla-Pak offers an extremely — ae. ] $_%r/ Qi T %\_,L_m,m reeo

e ent and .econoxmcal sewage treat- i ewnﬂw—]i [

m™® system in one package that pro- = L v e earion
duces effluent quality of 98 t0 99% solids ==& i m“‘"" e B
and BOD reduction from raw sewage. — S § N 71

Biological treatment is combined with Vi =